

Received:07/12/2018 Completed:07/23/2018 Letter: H6 JB P.O.#: 4500027812 Test Report #: 3-27317-0-06

Client's Identification Item: 1015-06181. SPS-0152. Date of Mfg.: 6/28/18. Product End Use: Upholstery.

Tested For: **Kristi Rygh** Key Test: FTM 5903.1 175
 Uniroyal Engineered Products, LLC
 501 South Water Street
 Stoughton, WI 53589
 Tel: 1-(608)-873-6631 Ext:
 Fax: 1-()- -

NTR 6/16 PC: 24H

TEST PERFORMED: Federal Test Standard 191A
 Method 5903.1 dated 12/28/89: Flame Resistance of Cloth; Vertical

RESULTS:	Specimen #	Afterflame (seconds)	Afterglow (seconds)	Char Length (inches)
Length:	1	0.8	0	1.6
	2	0.8	0	1.4
	3	1.6	0	1.7
	4	0.9	0	1.6
	5	2.6	0	1.9
	Avg:	1.3	0	1.6
Width:	6	0.6	0	1.9
	7	0.7	0	1.6
	8	0.5	0	2.0
	9	0.8	0	1.6
	10	0.6	0	1.7
	Avg:	0.6	0	1.8

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 26.4 oz/yd²

REMARKS: None.

ACCEPTANCE CRITERIA: Not cited.

CONCLUSION: Not applicable.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

 AUTHORIZED SIGNATURE
 SGS GOVMARK
 / jab

Phyllis Pettit

AUG 02 2018